
INFRASTRUCTURE MASTER PLAN 2025
2025/2026 – 2055-2056

VOLUME 5
North Coast System

Improving Quality of Life 
and Enhancing Sustainable 
Economic Development  
in KwaZulu-Natal

Infrastructure Development Division, uMngeni-uThukela Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
P.O.Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax: +27 (33) 341 1167 / Toll free: 0800 331 820 / Email: info@uuw.co.za

www.umngeni-uthukela.co.za

connect with us



 

 
 
 
 
 
 
 

 
 

For further information, please contact: 

 

 

 

 

Planning Services 

Infrastructure Development Division 

uMngeni-uThukela Water 

 

 

P.O.Box 9, Pietermaritzburg, 3200 
[...]
Gauge Plate Zero: 61.04 mASL 

Full Supply Level: 93.00 mASL 

Spillway Height: 31.96 m 

Net Full Supply Capacity: 35.28 million m3 (29.70)^ 

Dead Storage: 1.85 million m3 (5% - 2011) 

Total Capacity: 37.13 million m3  (2011)~ 

Surface Area of Dam at Full Supply Level:  3.29 km2 

Original Measured Dam Capacity 22.338 million m3 (1979) 

Second Hydrographic Survey 19.200 million m3 (1987) 

Third Hydrographic Survey 17.858 million m3 (1992) 

Forth Hydrographic Survey 37.133 million m3 (2011) 

Dam Type: Concrete gravity wall with central spillway 

Crest Length: Spillway Section: 91 m 
Non-Spillway Section: 372 m 

Type of Spillway: Uncontrolled 

Capacity of Spillway: 950 m3/s 

Date of completion: 1975 

Date of Area Capacity Survey: 2017 

Date of the Next Area Capacity Survey 2027  

  ~ Dam wall raising complete in 2023 

  ^ Licence to impound issued in October 2024 marking the completion of the raising of the dam.   

 

Table 12.11 Existing Dams in the Mdloti Region. 

Impoundment River 
Capacity 

(million m3) 
Purpose 

Hazelmere Dam uMdloti 37.1~ Domestic/Irrigation 

Siphon Dam uThongathi 0.4 Domestic 

Dudley Pringle Dam Wewe 2.3 Domestic 

~ Hazelmere Dam wall raising complete. Impounding licence not in place, can only impound 80% of the total capacity 
 



 
 30 

Table 12.12 Yield Information for the existing water resource developments in the 
Mdloti Region (DWAF, 2003). 

Impoundment River 
Capacity 

(million m3) 

Yield 
(million m3/annum) 

Stochastic Yield 
(million m3/annum)# 

Historical 1:50 1:100 

Hazelmere Dam (raised) uMdloti 37.1 
31 

(84.9 Mℓ/day) 
32 

(87.7 Mℓ/day) 
30.2 

(82.7 Mℓ/day) 

Siphon Dam uThongathi 0.4 Not Available Not Available Not Available 

Dudley Pringle Dam Wewe 2.3 Not Available Not Available Not Available 

# Excluding Ecological Reserve 
~ Dam wall raising completed. The yield shown is for a raised dam wall (from 21.0 to 37.1 million m3).  

 

(vi) Groundwater 

There are two significant groundwater schemes in the Mdloti Catchment owned and operated by the 
iLembe District Municipality, namely Driefontein and Ntabaskop. 
 
Driefontein production borehole has a sustainable yield of 180 kℓ/day and pumps to a distribution 
reservoir that feeds the Driefontein community. The borehole is drilled into Natal Group Sandstone 
to a depth of 110 m and is cased to the bottom. The water strike occurs at 72 m in fractured sandstone. 
The borehole does not intersect any dolerite dykes or geological lineaments. 
 
The Ntabaskop scheme is a conjunctive use scheme, with a single production borehole augmenting 
the surface water supply. The sustainable yield of the borehole is unknown. 
 

12.2.4 Operating Rules 

(a) Lower Thukela Region 

When viable, upstream releases from the upper uThukela dams have been made to support the lower 
uThukela needs. This occurred, especially, during the drought of 2014/2015 (DWS, 2024). Water levels 
are monitored at the Lower Thukela Weir and at the Sundumbili Weir to ensure that there is sufficient 
water in the river to supply both parties, the minimum river flow should not be less than 1.4 m3/s. If 
the river level is not sufficient to supply this need then releases are requested, from Spioenkop Dam, 
by DWS. The distance from Spioenkop Dam to the Lower Thukela means that releases can take up to 
14 days to reach the Lower Thukela Abstraction and hence these releases have to be requested well 
ahead of time to allow for this delay. 
 
High sediment loads are common in the uThukela River during high river flow periods and 
sedimentation exclusion is needed at both the abstraction point and at the Water Treatment Works. 
Water from the river first enters a boulder trap at the abstraction point where larger particles are 
deposited. After the boulder trap, the water enters gravel traps through a set of submerged slots. 
Deposition would naturally occur upstream of the submerged inlet and the boulder trap has been 
positioned to allow for the regular removal of the sediment to prevent silting up of the inlet. The weir 
is designed to provide sufficient differential head to assist in the efficient flushing of boulders and 
sediment when radial gates are opened during high flow conditions.  
 
Once the water has reached the gravel traps, lower levels of turbulence allow for the deposition of 
gravel and larger sand particles before the water is abstracted by low lift pumps.  



 
 31 

 

(b) Mdloti Region 

The North Coast region, from Phoenix/Verulam to KwaDukuza, is supplied with water from Hazelmere 
Dam on the uMdloti River. The dam has been raised and was fully commissioned in October 2024. The 
area of Verulam (Grange) can be supplied from the both the Hazelmere Water Treatment Plant and 
from the uMngeni System. During periods of drought, if there is an imbalance in the water resource 
availability between the Hazelmere System and the uMngeni System then Verulam is supplied, 
primarily, from the system with the greater resource availability.  
 
The supply of raw water to the Tongaat WTP is via a run-of-river abstraction from the uThongathi 
River.  During dry periods, the yield from this source is lower than the demands in the Tongaat area 
and the WTP supply is then supplemented from the Mdloti system.  
 
The North Coast Pipeline extends from Ballito to KwaDukuza Town and thereafter the Lower Thukela 
Pipeline extends from KwaDukuza Town to the Lower Thukela WTP. Both of these pipelines are bi-
directional and, as such, water can be supplied to these areas from either resource. At present water 
is supplied from the Hazelmere System north to Groutville and water is supplied south from the Lower 
Thukela WTP to KwaDukuza Town. As demands increased in eThekwini and on the Dolphin Coast it is 
expected that Hazelmere WTP will only supply north as far as Ballito and the Lower Thukela WTP will 
supply south as far as Ballito. These operating rules will be based on demands and resource availability. 
 

12.3 Supply Systems 

12.3.1 Description of the North Coast System 

(a) Overview 

A schematic showing the bulk water distribution of the North Coast System is presented in  
Figure 12.15. Other schemes that supply potable water to residents in the region are uMngeni-
uThukela Water’s Durban Heights WTP and eThekwini Municipality’s Tongaat and Ogunjini WTP’s. 
iLembe District Municipality owns the Mvoti WTP which supplies KwaDukuza. This WTP is currently 
not operational. The Lower Thukela Bulk Water Supply System augments the demand in KwaDukuza. 
uMngeni-uThukela Water owns and operates the Maphumulo WTP that supplies Maphumulo Local 
Municipality. 
 
The Mdloti Supply System is presented in Figure 12.16. 



 
 32 

 

Figure 12.15 Schematic of the North Coast Supply System. 



 
 33 

 
 

Figure 12.16 Detailed layout of the Mdloti Supply System.  

 

 



 
 34 

(b) Hazelmere Water Treatment Plant 

Hazelmere Dam is the source of raw water for the Hazelmere WTP (Figure 12.17, Table 12.13). The  
yield of the dam, at a 98% assurance of supply, is 92 Ml/day. The WTP has a current design capacity 
of 75 Ml/day and receives raw water through an 800 mm diameter steel pipeline (Table 12.14).  
 

 

Figure 12.17 Hazelmere Water Treatment Plant. 

 
The treatment process at Hazelmere WTP consists of chemical dosing, clarification, filtration and 
disinfection. Sludge treatment is by means of a gravity settling and a Centrifuge Sludge Dewatering 
System. The characteristics of the Hazelmere WTP are shown in Table 12.13. There is 25 Ml of clear 
water storage available on the site in the form of two 12.5 Ml reservoirs. One reservoir has a concrete 
roof and the other a floating roof with plans to have it converted to a concrete roof. The operational 
philosophy for the two balancing reservoirs is to allow the concrete roof-balancing reservoir to supply 
Avondale and the floating roof-balancing reservoir to supply Grange, Waterloo and Ndwedwe 
Reservoirs.  
  



 
 35 

Table 12.13 Characteristics of the Hazelmere WTP. 

WTP Name: Hazelmere WTP 

System: North Coast Supply System 

Maximum Design Capacity: 75 Ml/day 

Current Utilisation (Oct 2023): 82.1 Ml/day  

Raw Water Storage Capacity: 0 Ml 

Raw Water Supply Capacity: 90.0 Ml/day 

Pre-Oxidation Type: Prechlorination 

Primary Water Pre-Treatment Chemical: Polymeric Coagulant 

Total Coagulant Dosing Capacity: 1800 kg/day 

Rapid Mixing Method: Hydraulic Jump 

Clarifier Type: Clari-Flocculator  Pulsator Clarifier 

Number of Clarifiers: 7 4 

Total Area of all Clarifiers: 1469 m2  800 m2 

Total Capacity of Clarifiers: 45 Ml/day 60 Ml/day 

Filter Type: Slow Sand Filters Constant Rate Rapid Gravity 
Filters 

Number of Filters: 9 6 

Filter Floor Type Laterals without Nozzles Precast with nozzles 

Total Filtration Area of all Filters 540 m2 294 m2 

Total Filtration Design Capacity of all Filters: 75 Ml/day 

Total Capacity of Backwash Water Tanks: 300 m3 200 m3 

Total Capacity of Sludge Treatment Plant:  

Capacity of Used Washwater System: 0.98 Ml/day 

Primary Post Disinfection Type: Chlorine 

Disinfection Dosing Capacity: 450 kg/day 

Disinfectant Storage Capacity: 5 tonne 

Total Treated Water Storage Capacity: 25 Ml 

 



 
 36 

Table 12.14 Pipeline details: Hazelmere Raw Water Pipeline. 

System Pipeline Name From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity1 
(Ml/day) 

Age  
(years) 

North Coast Hazelmere Raw Water Pipeline2 Hazelmere Dam Hazelmere WTP 2.42 600 AC 48.93 42 

North Coast Hazelmere Raw Water Pipeline Hazelmere Dam Hazelmere WTP 2.42 800 Steel 90.0 11 

1 Based on a velocity of 2 m/s. 
2 This pipeline is not operational.  

Table 12.15 Reservoir details: Hazelmere WTP. 

System Reservoir Site Reservoir Name 
Capacity  

(Ml) 
Function 

TWL  
(aMSL) 

FL 
(aMSL) 

North Coast Hazelmere WTP Hazelmere WTP 25 Balancing 47.0 42.0 

 
  



 
 37 

(c) Hazelmere/Phoenix Sub-System 

The eThekwini area of Phoenix is supplied via the eThekwini owned and managed, 500 mm diameter 
Waterloo Pumping Main (Table 12.16). Water treated at Hazelmere WTP is pumped via the 
UUW Water Waterloo Pump Station (Table 12.17) situated at the Hazelmere WTP and sold to 
eThekwini Municipality at a metered point at the outlet of the pump station. 
 

(d) Hazelmere/Verulam Sub-System 

The eThekwini area of Verulam is supplied via the eThekwini owned and managed, 375 mm diameter 
Grange Pumping Main (Table 12.18, Table 12.19) which is metered at the outlet of the pump station.  
 

(e) Hazelmere/Ndwedwe Sub-System 

This sub-system (Figure 12.18 and Figure 12.19) supplies the rural communities of Ndwedwe and EWS 
by staged pumping from Hazelmere WTP through Ndwedwe Reservoirs 1, 2.1, 2, 3, 4 and 5 (Table 
12.20, Table 12.21 and Table 12.22).  Ndwedwe Reservoir 1 also feeds the southern areas of Tongaat 
through an emergency gravity line via Belvedere Reservoir.  This emergency line is to augment the 
supply to the town of Tongaat when the Tongaat WTP (owned and operated by eThekwini 
Municipality) has insufficient water to supply the town’s needs. Ndwedwe Reservoir 1 is fed directly 
from Hazelmere WTP through a 500 mm diameter steel rising main (Table 12.21) from a dedicated 
pump station (Table 12.22) at the WTP.  
 
There are three pumps in the Hazelmere to Ndwedwe Reservoir 1 and Ndwedwe Reservoir 2 pump 
station. One or two pumps are utilised, depending on the system demand. Ndwedwe Reservoir 1 and 
Ndwedwe Reservoir 2 were upgraded through the construction of a second 2 Ml reservoir, at each 
site, during 2010/2011. The pumps at Ndwedwe Reservoirs 1 and 2 were upgraded in 2018. 
 
  



 
 38 

 

Figure 12.18 Schematic of the Hazelmere/Ndwedwe Sub-System. 



 
 39 

 
 

Figure 12.19 Layout of the Hazelmere/Ndwedwe sub-system.  

 

 



 
 40 

Table 12.16 Pipeline details: Waterloo Pumping Main. 

System Pipeline Name From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity* 
(Ml/day) 

Age 
(years) 

North Coast Waterloo Pipeline Hazelmere WTP Waterloo Sales Meter 0.05 500 Steel 25 29 

* Based on a velocity of 1.5 m/s. 

 

Table 12.17 Pump details: Waterloo Pump Station. 

System 
 

Pump Station Name 
 

Number of Pumps 
Pump Description 

 
Supply From 

 
Supply To 

 

Static Head 
(m) 

 

Duty Head 
(m) 

 

Duty Capacity 
(Ml/day) 

 
Number of 

Duty Pumps 
Number of 

Standby Pumps 

North Coast Waterloo Pump Station 2 1 
APE 18”XHC Model 

6920 
Hazelmere WTP Waterloo Reservoir 112.0 130 25.5 

* Assumption 

 

Table 12.18 Pipeline details: Grange Pumping Main.  

System Pipeline Name From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity* 
(Ml/day) 

Age 
(years) 

North Coast Grange Pipeline Hazelmere WTP Grange Sales Meter 0.05 375 AC 14.30 34 

* Based on a velocity of 1.5 m/s. 

 



 
 41 

Table 12.19 Pump details: Grange Pump Station.  

System 
 

Pump Station Name 
 

Number of Pumps 
Pump Description 

 
Supply From 

 
Supply To 

 

Static Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty Capacity 
(Ml/day) 

 
Number of 

Duty Pumps 
Number of 

Standby Pumps 

North Coast Grange Pump Station 1 1 Sulzer BPK 35 Hazelmere WTP Grange Reservoir 68.9 96 11.5 

 

Table 12.20 Reservoir details: Hazelmere/Ndwedwe Sub-System. 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

TWL 
(aMSL) 

FL 
(aMSL) 

North Coast Ndwedwe Ndwedwe 1 3.94 Distribution 209.8 205.8 

North Coast Ndwedwe Ndwedwe 2.1 0.22 Terminal 238.6 234.6 

North Coast Ndwedwe Ndwedwe 2 4.00 Distribution 318.4 314.4 

North Coast Ndwedwe Ndwedwe 3 2.00 Distribution 417.4 413.4 

North Coast Ndwedwe Ndwedwe 4 2.00 Distribution 530.9 526.9 

North Coast Ndwedwe Ndwedwe 5 1.94 Terminal 661.8 657.2 

 
  



 
 42 

Table 12.21 Pipeline details: Hazelmere/Ndwedwe Sub-System. 

System Pipeline Name From To 
Length 

(km) 

Nominal 
Diameter  

(mm) 
Material 

Capacity* 
(Ml/day) 

Age 
(years) 

North Coast Hazelmere to Ndwedwe Reservoir 1 Hazelmere WTP Ndwedwe Reservoir 1 3.76 500 Steel 25.48 30 

North Coast Ndwedwe Reservoir 1 to Ndwedwe Reservoir 2 Ndwedwe Reservoir 1 Ndwedwe Reservoir 2 6.93 350 Steel 12.49 29 

North Coast Ndwedwe Reservoir 2 to Ndwedwe Reservoir 3 Ndwedwe Reservoir 2 Ndwedwe Reservoir 3 6.46 350 Steel 12.49 29 

North Coast Ndwedwe Reservoir 3 to Ndwedwe Reservoir 4 Ndwedwe Reservoir 3 Ndwedwe Reservoir 4 1.78 300 Steel 9.17 29 

North Coast Ndwedwe Reservoir 4 to Ndwedwe Reservoir 5 Ndwedwe Reservoir 4 Ndwedwe Reservoir 5 4.69 250 Steel 6.37 29 

* Based on a velocity of 1.5 m/s. 

 

Table 12.22 Pump details: Hazelmere/Ndwedwe Sub-System. 

System 
 

Pump Station Name 
 

Number of Pumps 

Pump Description 
 

Supply From 
 

Supply To 
 

Static Head 
(m) 

 

Duty 
Head  
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number of 
Standby 
Pumps 

North Coast Ndwedwe Pump Station 3  KSB WKLn 150/5 Hazelmere WTP Ndwedwe Reservoir 1 165.8 199 7.46 

North Coast Ndwedwe Pump Station  1 KSB WKLn 160/5 Hazelmere WTP Ndwedwe Reservoir 1 165.8 199 7.46 

North Coast Ndwedwe Reservoir 1 Pump Station 2 1 KSB WKLn 150/5 Ndwedwe Reservoir 1 Ndwedwe Reservoir 2 111.6 198 7.5 

North Coast Ndwedwe Reservoir 2 Pump Station 2 1 KSB WKLn 150/5 Ndwedwe Reservoir 2 Ndwedwe Reservoir 3 102.0 165 6.5 

North Coast Ndwedwe Reservoir 3 Pump Station 1 1 KSB WKLn 125/4 Ndwedwe Reservoir 3 Ndwedwe Reservoir 4 116.5 135 3.72 

North Coast Ndwedwe Reservoir 4 Pump Station 1 1 KSB WKLn 125/5 Ndwedwe Res 4 Ndwedwe Res 5 133.9 177 3.34 

 



 
 43 

(f) Hazelmere/La Mercy/Avondale Sub-System 

The Hazelmere/La Mercy/Avondale sub-system (Figure 12.16) consists of two pipelines, a 450 mm and 
700 mm diameter steel main respectively (Table 12.23). The pipelines are parallel to each other from 
Hazelmere WTP to the Tongaat Toll Plaza on the N2. From there, the 450 mm diameter steel pipeline 
(Table 12.23) supplies La Mercy Reservoir (Table 12.24) and the 700 mm diameter steel main 
(Table 12.23) continues in a northerly direction to supply Avondale Reservoir (Table 12.24) in Ballito. 